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EXPERIMENTAL STUDIES ON STEEL-REINFORCED
CONCRETE COLUMNS UNDER CONSTANT AXIAL FORCE
AND ALTERNATE REPEATED BENDING AND SHEAR

By Minoru WakasavasHui, Koichi Minamt and Takeshi NAKAMURA

Synopsis

Tests of two series of steel-reinforced concrete columns with full-web steel section and “butten
plate” type open-web section are made to investigate the hysteretic characteristics involved in the
large deformation range under constant axial force and alternate repeated bending and shear.

One series is designed as a study of the effects of variations in the ratio of maximum moment
to shear. The other series is concerned with the effects of variations in the ratio of axial force to
the ultimate compressive strength of column. All specimens are of the rectangular cross section
(15em x 15 cm). The loading apparatus is designed to meet the state of stress in actual columns.
The program of cyclic loading is such that the deflection amplitude is increased and two cycles
of loading are done at each amplitude.

Main discussion is concentrated on the maximum strength, the behavior before and after
the attainment of the maximum strength and hysteretic characteristics involved in the large
deformation range under alternate repeated loading.
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Fig. I Column cross sections. (Unit; mm) -
Note: All dimensions shown are nominals, See Table 2 for measured dimensions.
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Table 1 Test program.

Parameter
Specimen Composed | Main Web
Number N/N, Cross Reinforcement | Reinforcement
Section

BF BFO 0 F 4-DI0 3¢-50 mm@
SERIES BF3 0.3 F 4-DI10 50
BF6 0.6 F 4-DI10 50
B SERIES BO BOO 0 O 4-DI10 50
Flexural SERIES BO3 0.3 O 4-DI10 50
(Faﬂure ) BO6 0.6 o 4-DI10 50
BR BRO 0 R 6-D13 25
SERIES BR3 0.3 R 6-D13 25
BR6 0.6 R 6-D13 25
SF SFO 0 F 4-D13 50
SERIES | SF3 0.3 F 4-D13 50
SF6 0.6 F 4-D13 50
S SERIES |~ 0 SO0 0 o 4DI13 50
Shear SERIES SO3 0.3 O 4-Dl13 50
(F . ) SO6 0.6 o 4-DI13 50

ailure.

SR SRO 0 R 8-D13 50
SERIES SR3 0.3 R 8-D13 50
SR6 0.6 R 8-D13 50

Note; F: Full-web steel cross section
“Butten Plate” type open-web cross section
R: Reinforced concrete cross section
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Fig. 2 Column specimen. (Unit; mm)
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Table 2 Column dimensions and properties

Column Dimensions (mm)
Specimen Cross Section ﬁdez;g}orcement Steel
B D Br Hr Bs | B | 4 | s
BF O 151.9 151.8 97.4 109.8 48.4 100.8 6.95 4.52
BF3 150.2 151.8 96.2 109.8 48.3 100.8 6.95 4.50
BF 6 151.6 152.2 97.6 109.5 48.3 100.7 6.94 4.49
BOO 150.9 151.8 101.2 109.9 48.2 100.8 6.94 4.48
BO3 151.8 151.7 98.2 109.6 48.1 100.7 6.97 4.47
BO6 151.8 152.5 99.8 109.1 48.1 100.7 6.98 4.48
BRO 151.7 152.9 99.8 108.5 ~— ~— ~ - ~—
BR3 151.3 152.2 99.2 108.3 ~— ~— ~ ~—
BR6 151.8 152.6 99.8 108. 1 ~— ~ ~— ~—
SFO 151.4 151.5 98.8 109. 1 48.3 100.6 6.89 4.44
SF 3 151.4 151.7 98.1 109.4 48.2 100.5 6.93 4.43
SF 6 150. 1 151.4 98.3 108.8 48.4 100.7 6.92 4.44
SO0 151.2 151.4 99.5 109.0 48.1 100.6 6.95 4.48
S0O3 152.0 152.0 99.7 110.0 48.2 100.7 6.95 4.46
SO6 150.7 151.1 101.0 | 108.9 48.1 100.7 6.94 4.45
SRO 152.0 152.0 98.0 109.6 - ~ ~— N
SR 3 151.0 151.9 97.2 109.1 ~— ~— ~ ~—
RS6 151.7 151.8 99.1 109.8 ~— ~ ~ ~—
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of specimens.

Properties of Specimens (kg/cm?)

Concrete Yield Stress
Strength Reinforcement Steel
Fe Fi Ft|Fc Main Web Flange Web
364 30.8 0.085 3380 3380 3480 4250
326 23.8 0.073 3910 3380 3480 4250
330 26.2 0.079 3990 3380 3480 4250
290 22.8 0.079 3890 3350 3320 3850
280 21.8 0.078 3760 3350 3320 3850
279 24.3 0.087 3990 3350 3320 3850
331 30.3 0.091 3870 3385 ~- ~
315 27.1 0.086 3910 3385 ~ ~
320 27.5 0.086 3910 3385 ~ ~
256 24.6 0.095 3870 3245 3320 3840
275 25.8 0.094 3870 3245 3320 3840
247 23.1 0.093 3910 3245 3320 3840
310 25.1 0.081 3910 3130 3320 3840
303 27.4 0.090 3870 3130 3320 3840
284 23.0 0.081 3810 3130 3320 3840
231 20.3 0.088 3840 3160 ~ ~—
301 24.9 0.083 3860 3160 ~— ~-
253 21.5 0.085 3890 3160 ~— ~—
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Fig. 8 (a) Hysteresis loop of specimen SRO.
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Fig. 7 (b) Hysteresis loop of specimen BR3.
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Fig. 8 (b) Hysteresis loop of specimen SR3.
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Fig. 7 (¢) Hysteresis loop of specimen BR6.
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Fig. 8 (¢) Hysteresis loop of specimen SR6.
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Fig. 7 (d) Hysteresis loop of specimen BOO.
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Fig. 8 (d) Hysteresis loop of specimen SOO.
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Fig. 7 (e) Hysteresis loop of specimen BOS3.
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Fig. 8 (e) Hiysteresis loop of specimen SO3.
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Fig. 7 (g) Hoysteresis loop of specimen BF0.
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Fig. 8 (g) Hysteresis loop of specimen SFO.
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Fig. 7 (h) Hysteresis loop of specimen BF3.
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Fig. 8 (h) Hysteresis loop of specimen SF3.
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Fig. 8 (i) Hysteresis loop of specimen SF6.
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L, BM2ERDb75, £&HH, 2LU0BKE77 v YOMEREOBATR L o

YER#ES O @ SRO i, 7../Fec=0.076 T, SO0 & 7.,/Fc=0.073 CHEHOFANIERI N 52,
To®o, BESFEDR, ROTEMLTYL. BRBIGET 2EMERLE R=x210% BE T, Z0k
DWMHOBEFTE, BRBTH 24, Uk r—F T3, Ar—7BOWIIOETE, 80% RET, »o,
T F—RINER, 50% BEIETT2, BOTHELY S FROBE v —7 25T L@ SRC
W THB SFO TH, to/Fc=0105 TR AN RE N, (SRO, SO0 (T LT, 25% #Hi¥, #
ALTWa, ZoZ i, PIBTAKOUCENRELNICSEEY = 7REAN D EABT I EERLT
Vbo) ZHLIREIE, X URELBIFOWMMITE D LT, F&H, PIVEE 75 v VITB->T, MK
BOCENIEEX N DA, FOBEBEL—F1E, SRO, SO0 O SHEEDOAL—FERE Y, 1EIZRE LTE
SERL, BBV 27TOBBA—FITWERT B EBFZD LN, HRWMAU%KD, WHETHRIZ, BOT
INE N,

VEm#H 23 N/N,=03 034, SR3 4 r.,/Fc=0.155, SO3 1% z.,/Fe=0.154 ¢, 1) (0 f S
X, (SRO, SO0 0 z.,/Fe=0075 BEIZH LT, BIZ2HEBEITHEALTY 24, ZhdoER
RE2EARENERLEADEELOND,) Z20OBROEMER, SRS, L4 SO0 L3 R=021% T
Pb. FOROBREBABIZIINT, MHRETLTWSEY, R=225% OFMEEICT AT, BHIEEH
e, BAWA (F4bb, fEHOCENTS) 01317, 35% oh *HREL Ty, BFHED
BR3, BO3 [zl LT, EHHEHNEIBAL TV, LaLiSb, BEA—-TE, ZELWESTEELRL,
RA—ZMERCTTI2HIOETD, 70% BELEZD, EFr—FTRIPET Z0ITE, i OWHE
THTHEINS, SF3 DA, 7../Fc=0202 LLERAHVEE AR, $87 0 0F4 LR, SR,
SO3 itk LTWAL T3 (FoBo%kliigld, R=05%) 2%, Zo#% o BEARIILVT, WHH,
1L2I~1. 3452 C LA LTWwAZ &id, SR3, 803 |zl T, MO TRELZHURTH 5. RARHEOEH
Bk, R=+10% BE TH54, TOROBEARIIE VT, #/1 0 © SRO o4& LA WHET
HEBTHY, BBV 7 0BEL— ZIPRFT 2 LBBDBLN B,

fERfmS A N/N,=06 o4z, SR6, SO6, SF6 o hoigsd, SRAVUANOERE LD
, T8G, PIUEEY 5 VB, DUFERMHNICRE L, FERIOCCENOME, PLUBFTRRA
LT, TREHIBRDT/IHEV, SR, 1L SO6 Tk, HEHVUENEO R=+025% BETH
Y, SF6 ©, R=+05% 2 COEHEI 2R T. EHOHER, ERM=2>7Y) - r0oFEH, »XUER
UGOBRIZE I > THEL TV, BENV—7HE, WFROBETH, HEEERL VLI LR,
BWEIETD D, CAKMERETL24 71— 1 EROFEEB O SRC B oBEHERL, @hoF
E{IZH2H LT, RC BHOBEHERIGENT LHRFRITL - TREN, BEEH X LH4TI, £
4 7v—roielk, RC FHOXAMBRG L, BIZRKBOIOTHLT LBHEHMIND,

%%, B-Y ) =X 0 bBONIEMBE (207 ) — MTERMZ ESHE %5 284) © 150mm X[
233 3 FliR ¢D (§: 150mm XEOFHME, D: H4n), bIUTFHEHEHO T4 ¢ OMEH
R%, Figs. 9 (a), (b), (¢) TR T- 2, RREHETITERT 2 EAWN %, R, TFHimEg
¢D 1 X UEHEMET 0TS ¢ %ito SRBREKCEH VT, FEHMKIC T 2EEL— 7, HSENE
BEHIZPTLREBEN - EBOTHRULTZBEHERLTWA Y, SFAMAFROTA20BREr—712, RC
¥, SRC I OonhA bbb S, N/N,=0 0F4&ITH, FIRMFADOEKE, N/N,=03, LU
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Plastic action of cristical region for BR SERIES.

Fig. 9 (a)

Fig. 9 (b) Plastic action of critical region for BO SERIES.

Plastic action of critical region for BF SERIES.

Fig. 9 (¢)
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Table 3 Analysis

Diagonal Tension Cracking
Applied Axial Force
Up Load Down Load
Specimen I N - .

N BDFe | N, Qe Fe Qcr Fo

(t) (t) % Q)
BFO 0 0 0 ~ ~-
BF3 35 0.470 0.277 4.90 8.8 5.05 9.1
BF6 70 0.919 0.545 ~ ~
BOO 0 0 0 4.12 8.3 4.00 8.1
BO3 27 0.418 0.277 4.90 10.2 4.70 9.8
BO6 55 0.851 0.564 ~- L
BRO 0 0 0 3.25 5.8 3.25 5.8
BR3 30 0.413 0.293 5.05 9.4 4.70 8.7
BR6 60 0.809 0.577 ~ ~-
SFO 0 0 0 4.50 10.5 4.50 10.5
SF3 35 0.554 0.289 9.50 20.2 8.50 18.0
SF6 60 1.176 0. 580 9.35 22.1 8.50 20.1
SO0 0 0 0 3.87 7.3 3.50 6.6
SO3 32 0. 456 0.283 8.00 15.4 7.00 13.5
SO6 61 0.943 0.576 8.50 17.5 7.00 14.4
SRO 0 0 0 3.00 7.6 3.25 8.2
SR3 31 0.449 0.287 8.00 15.5 6.00 11.7
SR6 56 0.961 0.573 7.50 17.3 6.00 13.9

N/N,=06 oB4lcid, FRITAOEEEELTWLI LMWRENS,

4. RREREEZOBE

L x#HH (Up load), i X (S TR #ifE: (Download) X175, MPLANOEEANES, b&
UK/ % Table 3 TR, AERIVBLNEBERBIROVWTIS, Z0HEOWTEET S,

4.1 PHEABHVCENEHES @A REHEDO SBEFE

Fig.10 iz, S v ) —XORBRALLBOLNLAHRANOCHANIEHEE, @HASHEOBFKER
Fo BN, FAMOUE N BEOAKREAMISHE, tea/Fc(te = QulBj, Qe DUEINEANT, B:
R, 70 S h D) Bl a2 R R T, WIS E N/BDFe THHT o BREEE
e ORI, SR v ) =0, @HIZE SO ¥y -0, XHE SF ¥ ) -X0KRMELRTo KR
SRO RBthD, MR KL 2HAMOUENHI 2R T BHRSHERL > T, TAKGEERES
BHAL, KRBT, ©OMIRE, BEMEY CFS R 015 hps 0L )AZNAHEE>Th
a8, Thid, SiFREHEQBER, WHEORBE T EALLILIZ0LELLNS, T, SF
YY) =T, SR, XU SO v ) —RX LT, ¥AMPUFRANTHREAL, KFY =71 LAE
DUEHRBRUBTICERTY, TAMNEABELTNEZ LERLTWS,

ki, KRERIZEPWT, 1/2% 4 7 vO LR ERT C, MHCANOUTRENISERI W%, HESNE
RELT, 2/2% 4 7 2O FREHBAICEHT HEAMOTE LRIICER Lcds, LREEN, »XUTH
XM 2 AN O UENRT I, BEANEREI AL, MHTAROPEEHABROEMIERES, R=
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of test results.

Ultimate Capacity

Up Load Down Load
M, My M, M, My M,

Qu BD*Fc | BD*Fc M, Qu BD®*Fc | BD*Fc M,
() ()

5.35 0.188 0. 164 1.145 5.50 0.194 0.164 1.180
6.07 0.242 0.310 0.782 5.60 0.223 0.310 0.720
3.65 0.142 0.218 0.652 3.70 0.144 0.218 0.659
4.70 0.210 0.161 1.305 4.52 0.202 0.161 1.255
5.75 0.265 0.285 0.928 5.00 0.230 0.285 0.807
5.25 0.240 0.227 1.055 4.75 0.217 0.227 0.960
4.25 0.158 0.135 1.170 4.15 0.154 0.135 1.140
5.75 0.234 0.267 0.875 5.05 0.205 0.267 0.768
5.00 0.198 0.222 0.892 5.50 0.218 0.222 0.981

10.07 0.252 0.279 0.904 10. 38 0.262 0.279 0.940
11.45 0.269 0.368 0.731 11.80 0.278 0.368 0.756

9.35 0.250 0.245 1.020 8.75 0.234 0.245 0.955
5.27 0.110 0.196 0.562 6.40 0.134 0.196 0.683
8.00 0.169 0.325 0.520 8.40 0.177 0.325 0.545
8.50 0.196 0.241 0.814 7.75 0.179 0.241 0.743
4.30 0.119 0.261 0.456 4.50 0.125 0.261 0.479
8.00 0.171 0.328 0.520 7.07 0.151 0.328 0.459
7.50 0.191 0.265 0.720 6.00 0.152 0.265 0.573
Ms/Mil
/] |
020- /' Z © SR SERIES © BRSERES
! ® S0 SERIES © B0 SERIES
x / 12% x SF SERIES ® BF SERIES
/ ]

) wi_______I ______ }i__

ok ,/\IKEDA'S Empirical Formula

08t I
JZ’ ________ {— e
]’ Predicted for SRO 8
06
05+ ° SRSERIES
o S0 SERIES ’ z[
x  SFSERIES §
MT
0 a4 08 7.2 N/BDE 0 22 2% 06 N/Ny
Fig. 10 Diagonal tension cracking load vs. Fig. 11 Maximum shear-moment vs. axial
compressive stress. force.

— 921 —



9 REARBRHAEFERFE IS S B (1. 47. 4)

+0.12~025% T% %,

4.2 BRABAME—A> bEEHEOBER

BRABROBREHBMICR IN L BRARBHEFEOCA M= — 2 » + L E OB%E %, Fig. 11 TR T,
BEICE, BREANE—LY M, (v—-Fer b bEINTBREAMNITIE—2 b E, @K
AL 2HME—* > b EER L) &RBMBEEICL - TRpliTE S M, (HEEBH), Lok
TR L, BE@E, #ihERT. B ) ~xXiKEBTR, N/N,=03 o4, tiF@Ho 0, 77~0, 88 1%
L, HEEL YNNI E> T DA, N/N,=0, 3X1f N/N,=06 0BAITE, 121T, MTFWHLREL
Twnbo (72721, BF6 [TonTid, 0.62 &% T, BO6, BR6 [ZH L T/IhEL &> T3, BEMKIC
RENBLSE, 1/294 7 r0 Q=360t BiET, RBITEHMI 7 ) - rOFEHTYEIE- &R
FER¥52LEZ 260 5,) SF v ) =X Tk N/N,=03 T, 0.76 L% >Twn 5%, N/N,=0. L%
N/N,=06 T, 712, HFWHICEL TN 5,

MBS, »IXCRARBEONTRIICL LS, N/N,=03 olilih 258D, AME—2 21
T h O, froEihITH LT, ML EBBMICH B,

4.3 S-LU—XEHIFIEELRHCHITIEABKE— XY FOETICDNT

TAMBE 2 BERETHS-v ) —X 0, vAME— 2> FDETIRE %, Fig. 12 (a), (b), (¢) 1T}
o HiEhE, fEEEHICHA T RKCREY, BRI, i e—2 v 0 TR T 2 EKER 2R+ D,
Dy, Dyisy Doy 208 D &, ZHNENYH, BB, BBEH, 2070 —F, 2LURBRB2 ) —
bo, BFE— 2> b E, BP0 ZBAORRBBARY kRt M., M, My, M, &, zh%h, a
Y7 ) - RSO AMOBUENES, 27 ) - FEAOEAMBRIRG, CANMBRGIZL 2 AR
RS GERBEO24 v — i, CAMEEEE LTRIRSY), 2LUHEB Y = 7 BHTL 2 EANK
REAERL, HERFO RC S (M SRC BH L 41) oRRBEANBHIL, M, + M, tog
mELTELEING, NPOQHHE, ERITL>THELLLRAKOOCEA NI ERL, @M, ki
B YA 7 AT IER, FLUBNEAME—2 Y ¥ %, OANZ, TRE®RHT Y4 7 ittt 3,
BA, PIUBNAKNE—2 1 2RL, 847V ELwTREINT-BEAEAME—2 Y L, N/
BDFc—M/BD*Fc ¥HE Lo @, LU OHTHITNAEHAISLI TRt

SR v ) =X, LU SO v ) —RRXLFEHRAREAME—2 Y E, 27— BAORITIBR
REANTE S M, XodibEE (V/N,=0 o4, 1412, 52% BE, N/N,=03 0k xiid, 14
1z, 83% BE) L%b, a2y —rERAOMWMAHLE, CAMMEBHOMAZEM LI, HARFHOLAN
Whic LTk, BIREWEE.->Tnd, 37, B/NRAKE—2 Y ITDnwTKK, N/N,=0, N/N,=
03 o4, 1317, YANEBBICLIMHITBIEAECWHIZA>TEHY, (2ot xoEMEE], R=
F25% THhHb,) a v 7 ) = FESICEABEHRNE, BLAEREDNTVWI LI ZERLE> TR,
SF v ) =X F2BKRKEAME—2 v+, By = 7BREABTH O, N/N,=0 (<5 L T,
1.104%, N/N,=03 |zt L Tid, 12865 %D, 32 ) - P BBPOAC LB EANMAOT LEho T
B, avr ) — iSOl SANEMTGORA, FLUKEY =7 oMb EREM L 7fics L,
0.55, 0.64: MO TENHE R > Tndo 37, BIMNEANIE—2 2 MR, BBV =7 OBREABHIC
RRLTEY, a7 )—F, PLECAKBEHICL 2 EANBR I, BLALKRDNTWIHERLEE
2 TWnh,

Lictsio T, £HRIE R=+25% BEOHELER +5 115 RC f4, L2147 - 1Rk
BB @ SRC &t o AW, EAMBMBICL 2ENITWEL, 272, FEHO SRC BHO¥A
BmhE, %Y = 70 AMBRBAICRKRT 2HEERL TN,

* Wi h, BIUORAMm D OHERIL, MEiCRY,
BRNEARTE— 2V M, ERBICBDARES A 7MICBOTRENS.
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4.4 Specific Damping Capacity &858 E# 0K

Figs. I3 (a), (b), (¢) iz, BEMBLLBONZ 1294 7 V2 HBz 2 rF~RE, $ELH
BEOBMBRERT. BB, BB 3 ¥ —RIZHA T 5 HKTLE ¢=4dw/w (Specific Damping Capacity
ERRERN, dw S A IR LB B AT Y, wXE OV 4 7 1IiZ11F 2 Potential energy %
FZbT) &, BEE, @ELEHK N #5+. SR v ) —X, LSO v ) —X T, ¢ 215045
C.A0BFICEERE LERKD, LLUEMNEEOEMIZEI kTR L, o, A—EMERILNT, B
N—TREPFD ¢ RAEA—=FITHLTEY LT b, BHIREO/NIVIEY, 20BPHERIKEL %
2TWnbo 7z, SF ¥ ) =X CiL, ¢ 1208005 L1I0BEI, ZHIEREOMKIZE 3 %> THMT 2,
N/N,=06 %< BR v J—xX, LU BO v —X TR, ¢ £0.70505 1,202 CHAL, 6/2%4
INTRREELD) BBV A7 ATOBRECEAL, BF v ) —-XTWld, 0,605 1.15 &, ¢ ZHK
Fho 2, HY ) —X0D N/Ny=06 TbnTit, BELOKBDEL, EALERBBON LT

] BFO
10

05

. B 5 R

0 % M, B, 2N 0 % W, B 2,8 0 5, A
Fig. 13 (a) Specific damping capacity vs. cyclic number for B SERIES.

o % 4, & 2,8 o 5/2 1, %, 22?2” 0 % W, B, A

Fig. 13 (b) Specific damping capacity vs. cyclic number for S SERIES.
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Fig. 14 (b} Normalized characteristic loop for BO SERIES.

a
10
25
HE
7
/)
il
//////
/- ; ,/'/
7
v
. ; wR 0
/ 7
Iy
/7
Ly
i
/ /
i :/
1Y%
BFo A/ s BF3
<
HO

— 95 —

Fig. 14 (¢) Normalized characteristic loop for BF SERIES.



HAM KR EFTERE 558 (1. 47. 4

—— 22~372 cycle
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Fig. 14 (d) Normalized characteristic loop for SR SERIES.

rHo

=7
Fig. 14 (e) Normalized characteristic loop for SO SERIES.
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Fig. 14 (f) Normalized characteristic loop for SF SERIES.
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K, WA RAMINIEHN T, EEBRAESEC LI IEUEBRI T2 ¢, REE2EMIZS S,
(BO6 —Tit, 1.80, BF6 Tid, 1.95 &% > Twh,)

4.5 BEEL-T" [CDNWT

N/N,=0, 211050, 3 0EME 2B LN @B —7 %, Figs. (a), (b), (¢), (d), (e), (f) TR
+o HEEE, SABPICES T mkTE O (RHERBCE I2¥AMNE, ZOV4 7 v EBT DR
KEAMHE D) %, #Ed, EXAE[CHATIERTE (FWNEBRKCIT IHdEEAEZOY
1yt apRdEERL ZOk) vEbT. S ) —X TR, 2/2~3/2, 6/2~7/2, 10/2~11/2,
14/2~15/2, 18/2~19/2 4 7 A iz >WnwT, B v ) =X Tk, 1/2~2/2, 5/2~6/2, 9/2~10/2, 13/2~
14/2, 17/2~18/2 % 4 s R iZDWTENFREFEV— T 2w Lice fiFBE, 2 LURANERET LN
Fhogsacd, RC BHLELEED SRC BHoBAEr— 7], ENEFRITHROTHEULTEY, 2
o, EAMBEET 28T, N/N,=0, L1 N/N,=03 oEfr— 74, BHTEML#S
FHAN~T Lo TnEOREKEN, $72, KEHO SRC KTk, MiFis, &L ERANBEEOW
FNOBETY, EHEBBOMME &I, BELIHEEI, v—FHEBERINTWL I EWRS N
Tnbo

S. & £

BE L AW B2 Cl TS, XA Y T AR BAEHT27 ) — M, L US
A7V — P EROERBHSBHKTG 2 > 7 ) — P HEOBBEENE Y, MALLLEHIC L THRIICHN, UT
R R 137,

1) ¥AMBEE 24224 71— EAOHLBERMSKEED 2 > 7 ) — BMOEREERR, &Ko
Y7y - M EBHOBEEEE, BOTHUL, MHOARCILbLY, HERFESEROBEN - TR
Fo F1z, PLEHMAO 30% RIEOHMN 2 2541, CAKOEANTGS, L UCRREEANTES
i, FEREBmP 0T LT, ZhZhHAT20, ENREY, BHAEAT 2.5% BECE2SE, #iho
BRZpDPDLE, BRECAMBAE, 24170 — 2 ANEBRGE LTHEE- 20 AT 20

2) RANMELYAETIRBEBEKESES 27 ) — B OBESER, MHoFEIIPDLT, &
MRIEOMAICE 3 A>T, %Y = 702 0BRERICIKEL, $BERORELBELA-FERL, »
D, HBEER 2.5% REOEMEEI 23 2 EAKRRNIE, BFY = 7 OBR &AW ICWET
50 3, RAKOUCEARICR, BEY = 7oFERLY, EEBBKTEG 27 ) - 1 EBHOEA
WOUGEnEH L VKT B,

3) hFHET 2214 7L — FEROERBMOKTEG 2~ 7 ) — F BHOBRESMER, R0
DEFEBITR, EHar ) — Mo, Tk, hOEERDO 30% REOWMIEZI AEAIE, KHE
BEEH Y7 ) — P BHOBRBHENE, ZIEFEMUT 2. £, EREIN0 oBATE, BELEAYK, 2
L UEMBRBEOMMITE &\, CANOPEARIREL, MEREHICEAN e Y Y BBKRI N, BIHE
Fo—HEkhY, BSEROBE V-7 kR T4, HiEEMA 2.5% BEOLMBERIIFNT, WHET
BAELEn,

4) T A2 RBERSGE&N v 7 ) — MEHOBERED, FREH 0 0B8R, EAIREOH
KEEIE, BEHMEBOBBRIFEICIGEL, MO TRELLGELEOBEL -7 7T L L, &
LEMBIO 30% BEOERMN 2T 284103, EHBRAR, HREEAT 1L.5% BET 5, B
CBa—F, zAAF-RIREDOKE EEE ¥Rt

5) TR wAMBEOREERX, pLUEY - EEBONEBREROCLARRL 2D LT, H
DEMWAO 60% OEREH 2 58410, BOTEREHINZILEY, HBEEAT 0.5% B
E DERLIRIE T HM LS 5o
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